CATALOG OF
HOBART

REPLACEMENT
PARTS

DECS5 & HECS5 ELECTRIC
CONVECTION OVENS

ML-126749 DEC5
ML-126750 HECS5
ML-126751 HECS5D
ML-126753 HECV5X
ML-126754 HEC5DX

A product of HOBART 701 S. RIDGE AVENUE TROY, OHIO 45374-0001
FORM 34611 Rev. G (July 2024)




DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-34611 Rev. G (July 2024) -2- © HOBART 2024



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

11
13
15
17

19
21
23
25

27

29

31

Table of Contents

CONTROL PANEL (ML-126749, ML-126750, & ML-126753)

CONTROL PANEL (ML-126751 & ML-126754) (PREVIOUS)

CONTROL PANEL (ML-126751 & ML-126754) (CURRENT)

COMPONENT PANEL

OVEN PANELS (LH SIDE) (PREVIOUS CONSTRUCTION)

OVEN PANELS (PREVIOUS CONSTRUCTION) (BEFORE 3-19-18)
3?\1/5'\1]8F;ANELS & MOTOR (PREVIOUS CONSTRUCTION) (BEFORE
OVEN PANELS (RH SIDE) AND ELEMENTS (CURRENT CONSTRUCTION)
CONVECTION MOTOR (CURRENT CONTRUCTION) (STARTING 3-19-18)
CONVECTION MOTOR (ENERGY STAR)

SIMULTANEOUSLY OPENING DOOR ASSEMBLY (PREVIOUS
CONSTRUCTION)

SIMULTANEOUSLY OPENING DOOR ASSEMBLY (CURRENT
CONSTRUCTION)

INDEPENDENTLY OPENING DOOR ASSEMBLY (PREVIOUS
CONSTRUCTION)

INDEPENDENTLY OPENING DOOR ASSEMBLY (CURRENT
CONSTRUCTION)

-3- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

13-14

-
oo

| 7-8-9-10

00-411499-00003 Buzzer (230 V) '

00-423918-00001
00-353589-00001

Beeper
Probe - Temp.

PARTS NOT ILLUSTRATED

CONTROL PANEL

(ML-126749, ML-126750, & ML-126753)

F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55170

1

00N O WN

©

1"
12
13
14
15
16
17
18

PART NO.

00-340324-00008
00-913102-00161
00-411242-00001
00-913149

00-411506-00003
00-411242-00001
00-411690-00002
00-411690-00004
00-411690-00005
00-411690-00006
00-340324-00012
00-340324-00009
00-426825-00001
00-426856-00001
00-499296-000G1
00-411499-00003
00-423918-00001
00-353589-00001

CONTROL PANEL
(ML-126749, ML-126750, & ML-126753)

NAME OF PART AMT.

Switch (4P.D.T.) (ON/Off/COOIAOWN).........oiiiiiiiiieiii ettt a e 1
Light - Indicator (DOUDIE)...........coiiiiiiie e e e e e e e 1
(g To TSP PPPPPPPPPN 1
Kit - Temperature Control (With Harness)...........ccooouviiiiiiie it 1
Thermostat (Previous Construction) (ML-126749) (Before Feb. 2001)..........ccceeeevieeeeeeeeeennnns 1
g Lo T OO P PP PPPPPPPPPN 1
Timer (200-240 V.) (60 Hz.) (1-Hr.).

Timer (240 V.) (B0 HZ.) (5-HI.).c..uieieieeie ettt 1
Timer (240 V.) (50 HZ.) (1-HI.) oot 1
Timer (240 V.) (50 HZ.) (5-HI.).cuuieieieeie ettt 1
SWItCh (S.P.S.T.) (ON/OF). .ttt aa e 1
Switch (D.P.D.T.) (Hi/Low)

Overlay - Panel (Previous CONSIIUCHION)...........uiiiiiiiie et ee e ee e e e eeeeeeeas 1
OVETIAY = PANEL...c. ittt et e e sbe e e e bt nnneeneeees 1
Panel - WEldmMENnt........ooo et e e e e e e 1
BUZZEI (230 V. ).ttt ettt ettt e e e e e e e — et e ae e e e e et ——r et aaaeeeeaa e aaaaan 1
Electronic Beeper............cccocvveeviiveeenns .12
Probe Temperature (SST) Solid State.........cccvviiiiiiiii e 1

F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

2
— >
O
u \
O g 6 This Controller is
D no longer available.
D D Order Computerized
Control Panel Assembly
D D 00-959075-000G8 (240 V.) 7
w
O Q O
OgQ 5

Powen
ON
Yonmg
@w ™ /1 _________________
«— | Re
L ] 8  00-411499-00003

00-423918-00001

©

CONTROL PANEL
(ML-126751 & ML-126754) (PREVIOUS)

_________________

___________

Buzzer (230 V.)
Beeper

PARTS NOT ILLUSTRATED

F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-126751 & ML-126754) (PREVIOUS)

ILLUS. PART NO. NAME OF PART AMT.
PL-60449
1 00-358628-00002  Switch - ROCKET (2-POSItION)........ccoiiiiiiiiiii et e e e e e stae e e stasranaaneeees 1
2 SD-037-02 Self-Tapping Screw 10-16 x 1/2 Hex. Hex Washer Hd., Type AB..........ccccceiniiiiiniiiiiiiieeee 3
3 00-358628-00001  Switch - ROCKET (3-POSItION).......coouiiiiiiiiiiiii ittt 1
4 00-426932-00001  Overlay - Control Panel (ML-126751 & ML-128754)..........c.ccccieiiiiiieeiieeiie e eeiee st a e 1
5 00-424842-000G1  Panel - WEIAMENL..........coiiiiiiiiieeieectie ettt ettt et e st e et e e b e e saeeeteessseesnneessneaeeeennnes 1
*6 (O] o i (o] | 1T SRR PRUSURUPPPPY 1
7 00-959075-000G8 Panel - Control Assy. (Complete)...
8 00-411499-00003  BUZZET (230 V. ). .eeiiiiieiiie ettt ettt ettt e et e et e e ae e e bt e et e e e an e e e eaeeeebeeeeneeeaneeetsneaeeeannnes 1
9 00-423918-00001  EIECLIONIC BEEPET......cciiuiiieeiiiie ettt ettt ettt e e e et e e e et e e s ssaee e e sseaeesnsseeessssessnnnnnes 12

* (No Longer Available, order ltem 7.)

-7- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

/ﬁ/\
90 /\/1 11
Q’""%‘ 12
Q
Ryl
Q Q Q
Q Q g
Q %%
Q
0

©

(-]
©
o
o

Y
[/

!

CONTROL PANEL
(ML-126751 & ML-126754) (CURRENT)

F-34611 Rev. G (July 2024) -8-



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-126751 & ML-126754) (CURRENT)

ILLUS. PART NO. NAME OF PART AMT.
PL-60448
1 00-920883-00003  Probe - Temperature For Computer Controller................oociiiiiiiiieiie e 1
2 00-959113-00004  OVerlay (HODAI)........ccuiiiiiiitieeii ettt ettt et e et esaeeete e e s e sneeessnaaeeeennnes 1
3 Mach. Screw 4-40 x 1/2 Phil. Pan Hd...........cccooiiiiiieice e 2
4 00-358628-00001  Switch - Rocker (3-Position)
5 00-358628-00002  Switch - Rocker (2-Position)
6 00-959074 Panel - WEldmENt........oo ettt e e et e e e e e e e e ean 1
7 SC-114-83 Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST)........coiiiiiiiiiiieiii e 1
8 WL-003-12 Lockwasher #8 HElICAL..........ccoouiiiii e e 1
9 00-411499-00003  BUZZET (230 V. ). .teiiiiieeiieeiie ettt ettt ettt et e et e e et e e bt e e bt e eateeesne e e abeeeabeeeanseeaneeateneaeaaannnes
10 00-959077-00001
11 NS-046-89
12 00-959110-00001
13
14
15 00-959000-000G1 Cable Assy. (USB) (1 Ft.) (Incls. Items 3, 14, & 15).......ccciiiiiiiiieie et 1
-9- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

12 1

o'k — 3 .
—— | 1415
© © 26 3
L ]
= %
dIEer b
ZHZH2
25— | o _gl_//»m o ol I
SHISHIE SIINIS
10" QL or o QY or
o a B o M i o
© L 14 9] -
5
® Ol @ 1ol
SIS SHSIE
10" 9Q-"of =) [=]n
o0o| [0e©Fe 7
| ] —
o @@ o @@
#— 115 n—1 g
28—+ [®) 9 )
e |eflo[le 1 6 |leflo[le| 5
2l S ||ISIIS| IS 8 S (SIS IS
O [0} ¢ NoN @ Ne] I TR T e ©] opxyoQmo
SISESIS SEISISHS)
© 20 © /6
Ei 21 //. @Vﬁ///7
ok 0]
(ML-126751 & ML-126754) (ML-126749, ML-126750, & ML-126753)
;' 27 FE-019-40 Fuse (15 Amp.) \;
! 28 FE-023-55 Holder - Fuse !
. PARTS NOTILLUSTRATED .

COMPONENT PANEL

F-34611 Rev. G (July 2024) -10 -



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

COMPONENT PANEL

ILLUS. PART NO. NAME OF PART AMT.
PL-55171
1 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccocoiieeiiiiiiee e 1
2 00-417934-000G1  BIOCK ASSY. = POICEIAIN. ...ttt et e ettt e e sttt e e st e e e saeeeeestnneaneeneenes 1
3 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......cccciiiiiiriniiiiee e 4
4 00-411497-000C7 Contactor (3-Pole) (50 AmMp., 230 V.)..oooiiiiiiiiiiieeieeie e .2
5 00-410472-00008  Block - Terminal (3-Pole).................. 2
6 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT. A
7 00-417856-00001  Lug - Grounding (With S€t SCrEW)........cciiuiiiiiiiiiie et aaeaaes 1
8 00-410472-00009  Block - Terminal (1-POIE).........coiiiiiii ittt e e e 1
9 00-417934-000G1  BIOCK ASSY. = POICEIAIN. ......ccuiiiiiiiie ettt e st e st e e st e e e sasaeeesaaeaesssssbnnsnnannes 1
10 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......c..cccovviveeiiiiiiee e 1
11 00-422155-00001  Component Panel...........ccccooiiiiiiiiiiiiiiiiecee e
12 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T....
13 00-417934-000G1  Block AsSY. - POICEIaIN. .......c.uoiiiiiieiiiie et
14 00-421758-000G2 Transformer (208-240 V.) (24 V. Output) (Before November 11, 2002)...........ceerieeeeiiiiiiinienenns 1
15 00-421758-000G4 Transformer Assy. (After November 11, 2002).........cooiiiiiieiiiiie et e e eeeeeeeeeeees 1
16 00-411497-000C7  Contactor (3-Pole) (50 AMP., 230 V.).o ittt ettt seeereeea e e e 2
17 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........ccocoiiiiiiiiiiiiiiiiieeee 4
18 00-821875-00002 Relay - Solid State (50 AMP.).....ccceeriiiiiiiiieiie e
19 00-410472-00008  Block - Terminal (3-Pole).........ccccuiiiiiiiiiiiieiieeie e 2
20 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT. A
21 00-417856-00001  Lug - Grounding (With S€t SCrEW).........cocuiiiiiiiiiie et s e e s e e e stasbaaraneaees 1
22 00-410472-00009  Block - Terminal (1-POIE).........ccoiiiiiiiii ettt e e e st ae e e ssae e e stanrnnsnnanees 1
23 00-417934-000G1  BIOCK ASSY. = POICEIAIN. .......oiitiiiiiiiiii ittt et e e e e 1
24 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccoiiiiieeiiiiiee e 1
25 00-422155-00001  Component Panel.............cooouieieiiiiiiiie e A
26 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT. .4
27 FE-019-40 Fuse (15 AMP., 800 V.)...oiiiiiiiiieeiieee e .2
28 FE-023-55 Holder - Fuse (15 AMP., 300 V.)... ittt e et e et e eneeeaaaeennnes 2
-11- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

_____________________________________________________________________

00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-346357-00001

Leg — Set (PTD)
Leg — Set (SST)
Leg (PTD)

Leg (For Double
Caster

Caster

Caster - Swivel
Caster - Swivel

Stack) 43

Thermostat — High Limit
PARTS NOT ILLUSTRATED

00-355154-00002
00-355154-00003
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76

00-425428-00001
00-357919-00001

OVEN PANELS
(LH SIDE)
(PREVIOUS CONSTRUCTION)

Pan - Drip

Pan - Drip

Strap

Ring - Locking
Foot

Screw

Foot (Adjustable)

Kit - Door Seal (Flexible)

- - ——m—————— == ——

F-34611 Rev. G (July 2024)

12 -



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

OVEN PANELS
(LH SIDE)
(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-55166

1 00-424141-00002 Top (SST) (ML-126749, ML-126750, & ML-126751)

2 00-424229-00002 Top (SST) (ML-126753 & ML-126754)........cccevcuvrurne

3 00-421799-00001  TOP = FTONL. ...ttt ettt e st b e e te e e e h e e esbe e bt e embeesaeeeabeeeneeeabeasseneaeaaannnes

4 00-339337-00001  StUA = LOCAING. ...euteeiuteiitieiie ettt ettt ettt eh e s et e sbe e e s e e saneebnn e e e e e nnnnee 2

5 00-353484-00001 Plate - Retainer

6 SC-053-41 Mach. Screw 1/4-20 x 1/2 Slotted Truss Hd. (SST)

7 NS-038-08 Lock Nut 1/4-20 Flange

8 00-347080-00002 Bearing - Door Shaft

9 00-353482-00001
10 00-353483-00001
11 00-424142-00002
12 00-424230-00002 Panel - Outer (SST) (LH) (ML-126753 & ML-126754).......cc.coiiiiiieiie e 1
13 00-423842-000G1 Seal - Vertical Door (Set) (LH & RH)......iiiiiiiiiie e 1
14 NS-038-03 LOCK NUt 10-32 FIANGE. ......eeiiiieiie ettt ettt b et et e e e saaeett e e e e e ennnes 2
15 00-342141-00001  Rack - Support (LH) (ML-126749, ML-126750, & ML-126751).......cccciiiiiiiiieiiiee e 1
16 00-342141-00002 Rack - Support (RH) (ML-126749, ML-126750, & ML-126751)......ccccveiiiiiiiiiieeiieeesiiee e 1
17 00-342141-00003  Rack - Support (LH) (ML-126753 & ML-126754)........ccetiiiiiiiieiiee et 1
18 00-342141-00004 Rack - Support (RH) (ML-126753 & ML-126754)...
19 00-913102-00222  Kit - CaVity ASSY. (SHUE)......eiiitiiiieiiiie ittt ettt ettt et e e e e 1
20 00-913102-00223  Kit - Cavity Assy. (Side) (POrCelain)...........ccooiiiiiiiiiii e 1
21 00-347545-00001  CatCh ASSY. = DOOK.......cciuiiiitieeiie ettt ettt et e et e et e et e e et e e sbeesseeeesbeeesaeesseeeenseesnnaessneaeeeannnns 1
22 00-423848-00001  Shim = DOOT SHHKE......ccieiiiie ittt ettt ee et e et e e be e enseennnneeeeeas AR
23 00-423766-000G1  Trim - Bottom W/Access Door Assy. (Incls. ltems 24 & 25)....
24 00-423758-00001  DOOK = ACCESS THIM....ceiiiiieiiiiie ettt e et e e e et ee e e te e e e ateeeasteeeeasaeee e sbeeeaasbeaesaneeeaansseeaanseeeansnnsnnnnnnnnen 1
25 00-425199-00001  Fastener - NYIon (PUSH-IN).......coouiii ettt ettt e e eeees 2
26 00-424865-00001  COVET = THM ..ttt ee e
27 00-357507-00001  Seal - Horizontal Door (30-1/2 In. Long) (Top & Bottom)....
28 00-424940-00002 Fan - Cooling (230 V.)....ciiiieiiieiieeciie et
29 00-425433-00001  FAN = CliP..eeiiiieiiiieieee ettt ettt e b ettt e et e sh b e ettt e ab e e s bt e e e e st enabe et bn e e e e e nannee
30 SC-115-51 Mach. Screw 10-32 x 1/2 Phil. Truss Hd..........oooiiiiiiii e 2
31 00-424172-00001 Leg - Set (25-3/4 In.) (PTD)
32 00-424172-00002 Leg - Set (25-3/4 In.) (SST)
33 00-424157-000G7 Leg Assembly for Caster and Foot (Painted Black).............ccccvieiiiiiiiiiiiiieee e 4
34 00-342150-00005 Leg (8 In.) (DOUDIE SACK)......c..eiiieiieiieeeie ettt ettt e eee et e e e e e 4
35 00-343634-00001  Caster (Swivel With Brake) (7.5 IN.)......oi ittt a e 2
36 00-343634-00002 Caster (Rigid) (7.5 In.)....cccoeiieiinannn.
37 00-357047-00001  Caster - Swivel (Without Brake)...........coooiiiiiiiiiiiie e aaeee s 2
38 00-357047-00002  Caster - SWIVel (WIith BrakKe)..........cciiuiiiiiiiiie ettt ettt saeesteee e e e e 2
39 00-346357-00001  Thermostat - High Limit (ThermMOdiSC)...........ciiiiiiiiiiiiiiiie e eeraeee e 1
40 00-355154-00002  Pan - Drip (ML-126749, ML-126750, & ML-126751)......cccciiiiiiiiiiiieiiteeiie e 1
41 00-355154-00003  NLA - Obsolete--Pan - Drip (ML-126753 & ML-126754)..........cceeiiuieiiiiieiieeniee et 1
42 00-417063-00001  Strap - TiE DOWN......ciiiiiiiieiiiiiie ettt etee e e et e e e et e e e st e e e sasteeeaasaeeeesasbeaeessntseaeeansseaesssssnnsanennes 4
43 00-357093-00001  Ring - Locking (Use With HEM 33).......ciiiiiiiiiii e
44 00-288946-00002  Foot - Adjustable (1-5/8) (SST) (Use with Item 33)...
45 SC-113-76 Cap Screw 1/4-20 x 1 Hex Hd. (Use With 1€gS)........ccoiiiiieeiiiiee e
46 00-425428-00001 Foot - Adjustable (Use with tem 34)..........cooii e
47 00-357919-00001  Kit = DOOT SEAN.......eeiuiiiiiiieitii ettt ettt e et e e et e eebeeeseeeeseeebeeenseeenseeenseessneaaaeannnes 1

-13- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

36 00-346357-00001 Thermostat — High Limit
PARTS NOT ILLUSTRATED

{ 28 00-424172-00001 Leg - Set (PTD) 37 00-355154-00002 Pan - Drip !
1 29 00-424172-00002 Leg — Set (SST) 38 00-355154-00003 Pan - Drip !
1 30 00-424157-000G7 Leg (PTD) 39 00-417063-00001 Strap ]
1 31 00-342150-00005 Leg (For Double Stack) 40 00-357093-00001 Ring - Locking :
i 32 00-343634-00001 Caster 41 00-288946-00002 Foot '
, 33 00-343634-00002 Caster 42 SC-113-76 Screw '
1 34 00-357047-00001 Caster - Swivel 43 00-425428-00001 Foot (Adjustable) !
! 35 00-357047-00002 Caster - Swivel 44 00-357919-00001 Kit - Door Seal (Flexible) !
! 1

15-16-17-18___|

26

OVEN PANELS
(PREVIOUS CONSTRUCTION)
(BEFORE 3-19-18)

F-34611 Rev. G (July 2024) -14 -



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

OVEN PANELS
(PREVIOUS CONSTRUCTION)
(BEFORE 3-19-18)

ILLUS. PART NO. NAME OF PART AMT.
PL-58633
1 00-424141-00002 Top (SST) (ML-126749, ML-126750, & ML-126751).......ceiiiiieiiee et ciee ettt 1
2 00-424229-00002 Top (SST) (ML-126753 & ML-126754)
3 00-421799-00001  TOP = FTONL. ...ttt ettt ettt et e et e et e e e teeeeaeeesbeeeseeenneesaneemseeanseeaneasssseaaaeannnes
4 00-339337-00001  StUA = LOCAING. ....cutieetiietie ettt ettt ettt ettt et e e e bt e e bt e eneeaesseeeneeeesseaanseesaseessseaaaeannnes 2
5 00-353484-00001  Plate = RELAINET..........oi ittt e et e et e et e e e ne e e ebeeenseeeeneeesneeesseeaaaaannnes 2
6 SC-053-41 Mach. Screw 1/4-20 x 1/2 Slotted Truss Hd. (SST)......ccoiiiiiiiiiiieeeee e 4
7 NS-038-08 LOCK NUt 1/4-20 FIANGE.......coiiiiiitiieitie ettt et ea et e et e be e saaeeteaeaeeeennnen 4
8 00-347080-00002  Bearing - DOOT Shaft...........cccuiiiiiiii ettt e e s e e st e e e saa e e e stanbanraeaaees 2
9 00-353482-00001
10 00-353483-00001
11 00-499302-00001
12 00-499303-00001
13 00-423842-000G1  Seal - Vertical Door (Set) (LH & RH).......oooiiiiiiiiie et 1
14 00-497585-00001  Plate = StIIKE........oeiiiiiieeiie ettt e et e et e e te e e s e e saeeesseeesaeesaeeeseeesseesnseessneaeeeannnes 1
15 00-428104-00001  Guide - Rack (LH) (ML-126753 & ML-126754)
16 00-428104-00002  Guide - Rack (RH) (ML-126749, ML-126750, & ML-126751).....ccuetiiiiieiiiie e 1
17 00-428104-00003  Guide - Rack (LH) (ML-126749, ML-126750, & ML-126751).......ccccoiiiiiiiiiiieeiiee e 1
18 00-428104-00004  Guide - Rack (RH) (ML-126753 & ML-126754)........ccuiiiieiiiiiiiieeiee et 1
19 00-913102-00222  Kit - CaVity ASSY. (SHOE)......eieitieiiiiiiie ittt ettt ettt et e et et e e st e e eneeesbeaabbeeaeeaannnes 1
20 00-913102-00223  Kit - Cavity Assy. (Side) (POICEIAIN)..........ccccuiiiiiiiiee et eee et ee e et aaaaeaeees 1
21 00-424940-00002  Fan - CoO0lNG (230 V.)....eiiuitiiteeaiie ettt ettt ettt ettt b et e et e st e nae et e e e e e annnes 1
22 00-425433-00001  FAN = ClIP. ettt ettt et e bt e bt et e e e bt e eh e ekt e bt e s bt e a e e e s bt e nabeeben e e e e e annnee 1
23 00-499299-000G1  Trim - Bottom W/Access Door (Incls. ltems 24 & 25)...
24 00-499297-00001  DOOT - LOWET ACCESS THM...ceiiiiiieiiiieeeitiie e e ettt e e ettt e e sttt e e steeee e sneeeesseeaesneeeesnseeeesasaeeesennsnnnennnnes
25 00-425199-00001  Fastener - Nylon (PUSh=IN)............cooiiiiiii ettt e e
26 00-424865-00001  COVET = THM...tiiiiiieiiieitie et e ettte et eeeteeesteeeteeateeaseeesbeeesteeesseeenbeeasteaessseeasaeeasseeasseesnseessneaeeaannnes 1
27 00-357507-00001  Seal - Horizontal Door (30-1/2 In. Long) (Top & Bottom)...........cceeiiiiiiiiiiiee e 2
28 00-424172-00001 Leg - Set (25-3/4 In.) (PTD)
29 00-424172-00002 Leg - Set (25-3/4 In.) (SST)
30 00-424157-000G7 Leg Assembly for Caster and Foot (Painted Black).............cccueviiiiiiiiiiiiiiiieee e 4
31 00-342150-00005 Leg (8 In.) (DOUDIE SACK)......c...iiiiiieiiiiiii ettt saee et e e e e 4
32 00-343634-00001  Caster (Swivel With Brake) (7.5 IN.).....iiiiiiiiiie ettt 2
33 00-343634-00002  Caster (RiGId) (7.5 IN.)...c ittt ettt e et e e et e e e e e 2
34 00-357047-00001  Caster - Swivel (Without BraKe)............c.ueiiiiiuiieiiiiiiee et ee e st a e e ssaae e e stanannnanaeees 2
35 00-357047-00002  Caster - SWivel (With Brake)..........c.eiiiiiiiei ittt a e e saaae e e stnsbnnaanaeees 2
36 00-346357-00001  Thermostat - High Limit (Thermodisc)
37 00-355154-00002  Pan - Drip (ML-126749, ML-126750, & ML-128751).......ccciiiiieiiiiiie et 1
38 00-355154-00003  NLA - Obsolete--Pan - Drip (ML-126753 & ML-126754)..........ccccecieeiieeirieeeieeeieeeieesiiiaa e e 1
39 00-417063-00001  Strap = TiE DOWN. ... ..coiitiiiiiiieeii ettt et et e et e e s aeeembeeeseeesseeeeaeeesseaenseesneeessseaaaeannnes
40 00-357093-00001  Ring - Locking (Use With EM 30).......cooiiiiiiiiiieie et
41 00-288946-00002 Foot - Adjustable (1-5/8) (SST) (Use with Item 30)...
42 SC-113-76 Cap Screw 1/4-20 x 1 Hex Hd. (Use With 1€gS)........ccoiiiiiiiiiiiieieie e
43 00-425428-00001  Foot - Adjustable (Use With e 31).........oiiiiiii et
44 00-357919-00001  Kit = DOOT S@AN.......eeiuiieiiiatii ittt ettt e ettt e bt e et e e s te e e seeenbeeeabeeanbeesnbeetsneaeaaannnes 1
-15- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

13-14-15-16

43

*****

OVEN PANELS & MOTOR
(PREVIOUS CONSTRUCTION)
(BEFORE 3-19-18)

41-42—

44-45-46

F-34611 Rev. G (July 2024) -16 -



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55167

1

0N O WN

©

1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

PART NO.

00-426839-000G1
00-423289-000G1
00-411289-00004
SC-120-15
00-411136-00004
00-411136-00003
00-415780-00003
00-415780-00005
00-358723-00001
WS-029-46
NS-046-86
00-358516-00002
FE-006-05
00-414540-00B35
00-342285-00001
FE-002-03
FE-002-52
WS-029-46
SC-113-65
00-411496-000F1
SD-034-47
00-425324-00001
00-411265-00022
00-411265-00010
00-426635-00001
00-426635-00002
00-426635-00003
00-913102-00032
00-423832-00001
01-1000V7-00027
00-357036-00003
00-342766-00002
01-1000V7-00028
00-353589-00001
00-920883-00001
00-342132-00002
SD-032-07
00-959753-00001
00-426804-000G1
00-341564-00003
00-424140-00002
00-424228-00002
00-417856-00001
00-411500-00015
00-427082-00001
00-427081-00001

OVEN PANELS & MOTOR
(PREVIOUS CONSTRUCTION)
(BEFORE 3-19-18)

NAME OF PART AMT.

Panel Assy. - BaCK.... ... 1
IMOEOT IMIOUNL. ...ttt et ettt e e st e e et e e s saeeeeeenteeeeennsseeesnnseeeesnnnsnnnnnenen 1
Spacer - Fan Housing

Mach. Screw 1/4-20 X 4 RA. Hd........ooiiii e 4
COVEN = FAN (B0 HZ.) ... ettt e e et e e e et e e e e e et e e e e e s 1
COVEN = FAN (B0 HZ.) ...t e et e e e e e e e e e et a e e e e s 1
Wheel - BIOWET (B0 HZ.) ...ttt e e e e e e e e et eaeeaeeeeeaeeaeees 1
Wheel - BIOWET (50 HZ.) ...ttt e et e e e e e e e et aeaaeseeaeeaaeaenes 1
SPACET = STEEL. ...t e et e et e e e etaararaaaaanes 2
WVASIIET ... ettt et et 4
Motor 1/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 Ph.)......coiiiiiiiiiiiiiiiie e 1
[ o1 U USRS 1
CoNAUIt 3/8 X 35 IN. LGttt et et r e e e e ns 1
BUSKING = PIASTIC......eeeieie ettt e e et e et e et e e et e e e e e eaaeaaeaeens 2

L AT 4 T PP PR 4
Cap Screw 5/16-18 X 1-1/4 HeX H.....cooiieeeeeeeeee et 4
SWILCH = IMIICTO. ..ttt ettt e e st e e eat e et e emt e e enbeeebeeannbeaaeeans 1
Self-Tapping Screw 6-32 x 1 Slotted. Hex Washer Hd., Type T.........c.ccovviieiiiiiiiiii e 2
Bracket - DOOT SWItCh..........oiiiiiiiiiie et 1
Rack Assy. (ML-126749, ML-126750, & ML-126751).......ccociiiiieiiieiiie e AR
Rack Assy. (ML-126753 & ML-126754) .
Heating Element (2000 Watts) (208 V.)......ccuiiiiiiiiiiiiie et 6
Heating Element (2000 WattS) (240 V.).....ccouiiieiiiieee ettt e e e e e s e aaaeaeaeens 6
Element (2000 WattS) (480 V.)....cuiiiiieiiiie ittt ettt ettt ettt e eeeeesbe e saaestsaeaaeeennnes 6
Kit - Lamp & HOUSING (250 V.).. .ottt st e et eeaaaaaeaeeas 2
Cover - Lamp Electrical

Lamp - Oven (Complete) (Lens, Base, & 120V Bulb) Use Lens Only........ccccoovieiiiiiieennenaeenn. 1
[T T = 4o o T PR PRIt 1
Light Bulb - Oven (40 WattS) (240 V.).....coiiiiiiiiiiie ettt a e e 2
Light Bulb = OVEN (A0W) (T20V)......eeieiiieiie ettt ettt ettt e e sbae et e e e e e ennnes 2
Probe Temperature (SST) Solid State (ML-126749, ML-126750, & ML-126753)...................... 1
Probe (ML-126751 & ML-126754).........ooiiiiiiiiiieee ettt e e 1
(CTUE e I o] o= TSV PR PPPPPPPN 1

Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.
Probe Guard & RETAINET...........c.ciiiiiiii ettt

Vent Slide Assy. (INCIS. HEM 39)......oo it e e e 1
[ E=TaTe | LT [T [P PRREPRR 1
Panel - Outer (RH) (SST) (ML-126749, ML-126750, & ML-126751).......cccceiiiaiieiieasiiiieee e 1
Panel - Outer (RH) (SST) (ML-126753 & ML-126754)

Lug - Grounding (With St SCIEW)........uuuiiiiiiiiii ettt
Transformer (480 V. 10 240 V.).......uuiiiiiie ettt e e e e e et e e e e e e e e e e e eaaeaenes 1
Cover - 480V Transfromer.....................

Bracket - 480V Transformer Mounting

17 - F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

o]

! 30 00-961822-00001 Baffle, Vertical
31 00-961830-00001 Baffle, Horizontal
32 00-961833-00001 Cover Plate, Snorkel

.. PARTS NOT ILLUSTRATED p

_______________________________

\

P

23-24-25-26

19

17
14-15-16

20-21-22

17

‘‘‘‘‘

18

OVEN PANELS
(RH SIDE) AND ELEMENTS
(CURRENT CONSTRUCTION)

F-34611 Rev. G (July 2024) -18 -



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

PART NO.

00-424840-00002
00-411496-000F1
SD-034-47
00-425324-00001
00-961587-00001
00-961656-00001
00-922154
00-958827-000G3
00-417856-00001
00-424140-00002
00-424228-00002
SD-032-07
00-959753-00001
00-353589-00001
00-920883-00001
00-342132-00002
00-959771-00001
00-959772-00001
00-959770-00001
00-959747-00001
00-959747-00002
00-959747-00003
00-960194-00001
00-961766-00001
00-961291-00001
00-961291-00002
00-411265-00022
00-411265-00010
00-961658-00001
00-961822-00001
00-961830-00001
00-961833-00001

OVEN PANELS
(RH SIDE) AND ELEMENTS
(CURRENT CONSTRUCTION)

NAME OF PART AMT.
Panel - Back (SST) (OPtioNal)..........ccocuuiiiiiieieceee et et et a e e 1
SWILCH = IMICTO. ...ttt ettt e ettt e e st e e eat e et e emteeenbe e ebeeenbbeaaeaans 1
Self-Tapping Screw 6-32 x 1 Slotted. Hex Washer Hd., Type T.......ccccccoviieeeiiiiiiie e 2
Bracket - Door Switch .
CliP = HOIA DOWN.....ooiieiiiiie ettt e ettt e et e e et e e e e e e e s sbe e e e e antseeeesnsseaeesssnssnnnennes
107 o] oTo Ty G B Lo Te (U] o] o =1 o TSSOV U PP PPPPPPPN 2
Screw 1/4-20 X T HEX HA.....oooiiiiii et a e e 2
Kit = OVEN LIMIt ASSY ... eiiiiiiiie ettt ettt e sttt e e st ee e sttt e e e esae e e e anstee e sneeeesanseeeeanneeaaaeaaaaeens 1
Lug - Grounding (With Set Screw)
Panel - Outer (RH) (SST) (ML-126749, ML-126750, & ML-126751).......cccveiiiaieeiieaeiiiieee e 1
Panel - Outer (RH) (SST) (ML-126753 & ML-126754)........cccoiiiiieiieeieeeie e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.......ccccoiiiiiiiiiiieniiciiieeee 2
Probe GUArd & RETAINET.............oiiiiiiii ettt e et saae et ee e e e e 1
Probe Temperature (SST) Solid State (ML-126749, ML-126750, & ML-126753)...................... 1

S TCT 1 I 5 o T USSR 1
SAI = DOOT ...ttt ettt bt h e bttt ettt e e e 1
Element - Heating 208 Volt
Element - Heating 240 Volt
Element - Heating 480 Volt

OVEN LamP (A0W) (120 V.ot ee ettt e e e e e et e e e e e e e e e b e e eaaeas 2
OVEN LamP (A0W) (240 V.).eeeiieie oottt e e e e ettt e e e e e e s e st e e e e e e e e eatnnn e e aaaes 2
Bulb - Halogen (120V).......... AR
Bulb - Halogen (230V)..........covveeiiiiiiiieee e AR
Rack Assy. (ML-126749, ML-126750, & ML-126751)... AR
Rack Assy. (ML-126753 & ML-126754)........cccccueiieiiiieeeeeiiee e et e e eeeee e s reee e e etaeae e snaeaeeeaaeees AR
510 o] oTo] g B Lo o] g @2 | (o] o SRR RRROURPPPPPY 1
Baffle, Vertical

Baffle, HOMZONTAL............eeeieeeeeeee ettt e e e e e e e e e e e e e e e e e e eans 1
[020)Y /T o= LS Y g o1y (= Y 1

-19- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

PL-61231 |

CONVECTION MOTOR
(CURRENT CONTRUCTION)
(STARTING 3-19-18)

F-34611 Rev. G (July 2024) -20-



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61241

2 0O OWoONOOODAWN-=

-

13
14

PART NO.

SC-120-15
00-411136-00003
00-411136-00004
00-411289-00004
00-415780-00005
00-415780-00003
00-961671-000G1
00-342159-00033
00-960963-00001
00-961668-00001
00-961739-000G2
00-962168-000G1
NS-046-86
00-961831-00001
SC-037-75

CONVECTION MOTOR
(CURRENT CONTRUCTION)
(STARTING 3-19-18)

NAME OF PART

Mach. Screw 1/4-20 X 4 Rd. H........oiiiiiiiii et
Cover - Fan (50 Hz.)............c.......

COVET - FAN (B0 HZ.). oottt a e 1
Spacer - Fan HOUSING.......c.uiiiiiiii et e e 4
Wheel - BIOWET (50 HZ.).... .ottt et e e st e e e e e ee e e e e nnnes 1
Wheel - BIOWET (B0 HZ.).... ..ottt et e e e 1
Mount - Motor (Front)

INSUIAtION (28 X 33 X 1 IN.) it e e e et e e e e e e e e e AR
1Y o 10 o] el Y [ ] (o T gAY =T o] o LY PSPPIt 1
Mount - MOtor (REAI)........cocuuiiiieiee ettt

Motor, 208-240 VAC, 0.5 HP Motor Harness Included with Motor...

MOtOr HarNESS.......coiiiiie e .
NUt ASSY. 5/16-18 KEPS HEX......ccuvee et s sttt e et e e e nntn e e e e eeeaaeeas
[ LA IR B T o TV To) o] PP PPPRRPRP
Cap Screw 5/16-18 X 3/4 HeX Hd.......coooiiiiiiiii e 2

=21 - F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

/5

CONVECTION MOTOR
(ENERGY STAR)

F-34611 Rev. G (July 2024) -22-



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61810

1

2

3

4

*5

6

7

8

9

10

11

12

PART NO.

SC-120-15
00-411136-00004
00-415780-00003
00-411289-00001
00-962792-000G1
00-962791-00001
00-962793
SC-037-75
00-961831-00001
NS-046-86
00-961739-000G1
00-961739-000G2

CONVECTION MOTOR
(ENERGY STAR)

NAME OF PART

Mach. Screw 1/4-20 X 4 RA. Hd........oiiiiiii e
Cover - Fan (60 Hz.).........c.cc.......

Wheel - BIOWET (B0 HZ.).........eeiiiiieieee ettt e e e e e e e e e e e e e e e e aeeeeaes 1
Spacer - Fan HousiNg (1/8 PIP@ X 27/8)......cciiuiiieiiiee ettt 4
Motor Mount ASSY......cccuvveriiieeeiiiiieeiies

Plate - Motor Mount....

Spacer - Motor.........ccccevvvvevcieenns

Cap Screw 5/16-18 X 3/4 HEX Hd......oooiiiie ettt a et ee et aeeeees 2
Pan - DD, IMOTOT ... ettt ettt ettt e e e e enanes 1
NUt AsSY. 5/16-18 KEPS HEX.....ccouiiiiiiiiiiiiii ettt et 6
Motor, 120 VAC, 0.5 HP ... a e 1
Motor, 208-240 VAC, 0.5 HP......c.ooiieiiiie ettt tee e a e 1

* Before S/N 482046975 will need to order 00-962820-000G1 Motor Mount Kit

.23 - F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

1-2-3

16-17

8-9-10-11

PL-55168

SIMULTANEOUSLY OPENING DOOR ASSEMBLY
(PREVIOUS CONSTRUCTION)

-24-

F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOOR ASSEMBLY

(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-55168
1 00-356562-00001  HANAIE = DOOT.........eiiiiieiiieitie ettt ettt st e e e et e et e e eaeeateeamseeembeasseaeaseeanbeeamseeanseeenseassneaaaaannnes 1
2 00-421923-000G1  Grip = Set..iiiiiiiiiiiieie e
3 SC-113-98 Mach. Screw 10-24 x 1/2 Slotted Hex Washer Hd....
4 00-343143-00002  WaSher.......ccoiiiiiiieiieee e
5 SC-041-01 Cap Screw 1/4-20 X 3/4 HeX Hd. (SST)..uuuiiiiiiiei ettt ettt
6 WL-019-37 Lockwasher 1/4 INtErNal...........c.ooiiiiiii ettt e e
7 00-356550-00001  Latch - Friction...........ccoceeiieiiiiiiiiinne
8 00-421913-00003  Panel - Outer Door (LH) (W/Window)....
9 00-421913-00001  Panel - Outer Door (RH) (W/Window).......
10 00-421913-00004  Panel - Outer Door (LH) (W/O Window)
11 00-421913-00002  Panel - Outer Door (RH) (W/O WINAOW).........eeiiuiieiiiieiiiieeiie ettt esrsaea e e 1
12 00-421904-000G2 Frame Assy. - Door (LH)
13 00-421905-000G1  Frame Assy. - Chain DOOr (RH)........coiiiiiiiiiie ettt e e ee e e seeneeeeeeeeees 1
14 00-424163-00001  LeVer - DOOI SWITCR.......oiiiiiieiiiiee ettt et e e st e e ettt e e stbeeeetentnnneneeees 1
15 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........ccocoieiiiiiiiiiiiciiiiieeee 1
16 00-424730-00001  Door Assy. (LH) (W/WINOW).........oiiiieiiiiiiie ettt e et sbe e e e iee e sneeeteeeaeeeannnes 1
17 00-424731-00001  Door Assy. (RH) (W/WINGOW)........cooiiuiiiiitiee it ciee ettt e e e e e et e et e e eatae e e stasbassananees 1
18 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T........cccoeeveiiiiiiee e 4
19 00-358534-00001  WINAOW ASSY......tiiiteiiuiieiiiieitteaetee et ettt e e st e st e et e e s bt e ebe e e beees bt e aae e et e e e bt e sabeeabeeesbeenabeettneeeeaannnes 1
20 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB..
21 00-358532-00001  Panel - Inner Door (W/WINAOW)........ccuuiiiiiiiiieeitie sttt ettt e e e
22 00-343608-00002 Door Chain & TUMNDUCKIE ASSY.......cc..eeiiiiiiiieiiiieciie ettt tee ettt eetee e aeeesnaesssneaeeeennnes 2
23 00-352667-00001  Cable = DOOT STOP.......iiiiiiiiieitieitii ettt ettt eee et e e ettt eestee et e esbeesseeesaeesaeesnseesssesaseesssneaeaeannnes 1
24 PS-004-11 SPIrol Pin 3/16 X 1-1/4 HEAVY.......ooiiiiiieie ettt a e 2
25 00-342166-00001  Sprocket - Door Shaft
26 SC-047-28 Set Screw 1/4-28 x 3/8 Hex Hdls., Cup Pt. (Use Loctite 242)............cevvrieeieieiieieeiiicceeeeee 2
27 00-347080-00002  Bearing - DOOT Shafl..........cooiiiiiiiiiiii e ettt e e et eeeeees
28 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)..........
29 SC-113-90 Mach. Screw 1/4-20 x 3/4 Slotted Hex Washer Hd...
30 00-357846-00001  Channel - Door Sill Weldment.............ccccooeeiiiienieenns
31 00-347080-00002  Bearing - DOOT Shafl...........cccouiiiiiiie ettt e e s et e e st e e e sasaeeesasaeessssssnnsananees
-25- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

15-16-17-18

13-14

11-12

1-2-3

PL-58635

SIMULTANEOUSLY OPENING DOOR ASSEMBLY
(CURRENT CONSTRUCTION)

-26-

F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-58635

1

00N O~ WDN

©

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

SIMULTANEOUSLY OPENING DOOR ASSEMBLY

PART NO.

00-356562-00001
00-421923-000G1
SC-113-98
SC-041-01
WL-019-37
00-356550-00001
00-421913-00003
00-421913-00001
00-421913-00004
00-421913-00002
00-421904-000G2
00-421905-000G1
00-424163-00001
SD-034-52
00-499289-000G1
00-499289-000G2
00-499290-000G1
00-499290-000G2
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
00-343143-00002
00-347080-00002
00-343608-00002
00-352667-00001
PS-004-11
00-342166-00001
SC-047-28
00-347080-00002
00-922154
00-961294-00001

(CURRENT CONSTRUCTION)

NAME OF PART AMT.
[ E= Tale (1R B ToTo] SO T USRSt 1
GOl = St e e e e e e e e e e e e ateaae e e e e aaaaan 1
Mach. Screw 10-24 x 1/2 Slotted Hex Washer Hd.............cccoovviiiiiiiiiiiiiee e 3

Cap Screw 1/4-20 X 3/4 HeX HA. (SST)..cuiiiiiiiiieiie ettt 4
LoCKkWasher 1/4 INtErNal............ooiiiiii ittt e e e e e e e 4
[ = (o] T 4 e ([ o TP PPPPPPPPP 1
Panel - Outer Door (LH) (W/WINAOW).........cccuiiiiiiie s eeciee et ste e svee e snaanaaaaeaaaae s 1
Panel - Outer Door (RH) (W/WINAOW).........couiieeiiiiie ettt e iea e et eeta e e aeaaaaeeas 1
Panel - Outer Door (LH) (W/O WINAOW).........cccuuiieiiiiee et ste et iee e sntaaaaa e e e e 1
Panel - Outer Door (RH) (W/O WINAOW).......c.uiiiiiiiiieiiie ettt sttt e e 1
Frame AsSY. = DOOT (LH). ..ottt et e e e e e et e e e s e e e e enteeeaaeaaeaeens 1
Frame Assy. - Chain DOOr (RH)......coiiiiiiiiiie et e e e aaeeeeeeens 1
Lever - Door Switch

Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccoooiiiiiiiiiiiieeiiiieeeees 1
Door Assy. (LH) (W/WINGOW).......eeeiiiiiiieeee ettt ettt et e et e e e e e e aeeeens 1
Door Assy. (LH) (W/O WINAOW)........eiiiiiiiiieeieiee ettt et a e e e 1

Door Assy. (RH) (W/WINAOW).......ciieiiiiiiiiieeeee ettt ee e ettt e e e et e e e e e e st e e e e e s eesnsasnnnaeeaaes 1
Door Assy. (RH) (W/O WINAOW)........ccuuiiiiiiiei ettt ettt e e e e e e e 1
Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T........cccoeeveiiiiiiee e 4
WVINAOW ASSY...eeiieiiiiiieetiet e ettt e ettt e ettt e e et e e e sate e e e sateeeesseeeeasteeeeaasaeeesasseeesnsseeessseessssenssanennnnnen 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB..
Panel - Inner Door (W/WINAOW)........coouiiiiieii ettt ettt e e e

Panel - Inner Door (W/O WINAOW)........ccuiieeeieeeiiie et e e e sttt e e et e s e e s naeeesnsaeeeaaaaaeaeens 1
LAY = 1 4 T R 2
Bearing - DOOT Shaft..........o.oiiiii et e e e e e e e e e ean

Door Chain & Turnbuckle Assy...
(021 o] (I B Lo To ] gS ] o] o JHRU R O PSRRIt
SPIrol Pin 3/16 X 1-1/4 HEAVY.....coiiiiiiieiiie ettt ettt ettt et eeeeees
Sprocket - Door Shaft.............cooviiiiiiiiiieee e
Set Screw 1/4-28 x 3/8 Hex Hdls., Cup Pt. (Use Loctite 242)....
Bearing - Door Shaft...........cccceeiiiiiiiiic e
Screw 1/4-20 X T HEX Hd......ooiiiiiii et e e

SUPPOTt = LOWET DOOT.......cciiiiiieeeitieteeetit e e et e e ettt e e et e e et e e e sata e e e sstaeeesssseeeesnsseessnsseassssssssnnnnnnes 1

.27 - F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

1-2 3-4 7-8 9-10 13-14

%
%\15-16-17-18

19 20 21 22-23

-

- —
/

This style
handle no
longer available,
order Item 4.

INDEPENDENTLY OPENING DOOR ASSEMBLY
(PREVIOUS CONSTRUCTION)

F-34611 Rev. G (July 2024) -28-



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55169

1

O N0 O WN

©

1"
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

INDEPENDENTLY OPENING DOOR ASSEMBLY

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SC-022-40
00-357846-00001
00-423847-00001
SD-034-22
00-358600-00001
00-358600-00002
00-421905-000G1
00-421904-000G2
00-424163-00001
SD-034-52
00-358529-00005
00-358529-00006
00-358530-00003
00-358530-00004
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-424158-00001
SC-113-90

(PREVIOUS CONSTRUCTION)

NAME OF PART AMT.
Screw 1/4-20 X 1-1/4 Black Hd..........oooiiiiieeie ettt s e e ee e eeneeees 2
Lockwasher 1/4 Internal Shakeproof (SST)........ccuiiiiiiiiiiii e 2
Handle - Molded (BIACK)..........uiieiiie ettt e et e et e e e e et e e e nnteeeaaaaaeeeens 1
Kit - Handle (Incls. Items 1, 2, & 3)
Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST).....coiiiiiiiii et 4
Channel - Door Sill Weldment..............oii it ee e e et ee e seeeeeeeeneeeas 1
SHIKE = DOOK ...ttt
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB
Panel - Outer Door (W/WINdOW)...........ccccuveeiiieeeciieeeeieeeae
Panel - Outer Door (W/O WINAOW).........ccoiiiiiieiiie et seee st ste e e s sae e snaee e s esaeeeesnbaaeaaeaaaaeeas
Frame Assy. - Chain DOOr (RH).......ciiiiiiioiiie ettt e e et e e e e e e e e e as 1
Frame Assy. - Door (LH)
[ =T B oY) VY (e o SRR
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.........ccocociiiiiiiiiiiiiiiieeeee 1
Door Assy. (LH) (W/WINOW).........oiiiiiiiiiiciie ettt e et etee e e ssaeensaeaeaeennnes 1
Door Assy. (LH) (W/O WINAOW)........oiiiiiiiieeie ettt ettt e e eeaaeeeeeeens 1
Door Assy. (RH) (W/Window)
Door Assy. (RH) (W/O WINAOW).......ccouiiiiiiiiie ettt ettt e e e be e e e ambeeeaaaaaaaeens 1
Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T.......ccccoooeiiiiiiniiiiiiiieeees 4
WINAOW ASSY...oeiiiieieiiiiiiiiee ettt e et e e e et ee e e e e e s ennnreee s
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB
Panel - Inner Door (W/WINdow)...........ccccvveeeiiiviieeseiiieeeens
Panel - Inner Door (W/O WINAOW)........ccuiieiiiieeeiiie e e st e sttt e e et eesnva e e ssaaeesnsanaeaaeaaeaeeas
SPIrol Pin 3/16 X 1-1/4 HEAVY.......cccuiie ettt ettt et se e st e e e sntaea e snsbeaestsnsnnsaneeees 1
Washer
Bearing - DOOT Shaft.........cciiiiiiiiii et 1
[ o T S (o] USRS 1
Mach. Screw 1/4-20 x 3/4 Slotted Hex Washer Hd..............cccoiiiiiiiii e 2

-29- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

10—F
—
33 11-12 13-14
7-8/ E//LR
™ = %
_— s )
! 2\ W 17-18-19-20

op
| Z%jﬁf
O / | %

<

o

i
Y

;I;hisdlstyle
andle no
longer available, E ]
order Item 4. 0
/
/ 0 J
/
\\
\
&
L—
28 29

INDEPENDENTLY OPENING DOOR ASSEMBLY
(CURRENT CONSTRUCTION)

F-34611 Rev. G (July 2024) -30-



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-58634

1

00N O~ WDN

©

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33

INDEPENDENTLY OPENING DOOR ASSEMBLY

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SD-034-22
00-499264-00001
00-497586-00001
00-347545-00001
WL-019-35
SC-117-73
00-358600-00001
00-358600-00002
00-424163-00001
SD-034-52
00-421905-000G1
00-421904-000G2
00-499285-000G1
00-499285-000G2
00-499286-000G1
00-499286-000G2
SD-034-62
00-358534-00001
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-357837-00001
SD-034-22
00-961535-00001
00-922154
00-961294-00001
SD-034-22

(CURRENT CONSTRUCTION)

NAME OF PART AMT.
Screw 1/4-20 X 1-1/4 Black Hd.........ooooiiiiiie et 2
Lockwasher 1/4 Internal Shakeproof (SST).........uuuiiiiiiiiiiieee e 2
Handle - Molded (BIACK)...........ocoiiiiieiie et e e e e e e e e e e e e e e 1
Kit - Handle (INClIS. HEMS 1, 2, & 3).iiii it e e e e e e e e 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., TYpe AB........ccceiiiiieiiiieeeciee e 2
Plate - Latch CULOUL.........couiiiiii ettt ettt a e e 1
LatCh = DOOT ROIIET.......coiiieiiie ittt b ettt et e e e e e ennnes 1
Catch Assy. - Door (Ball Style) (NOt SROWN)..........ccoiiiiiiiiiee e 1

Lockwasher #10 INtEINAL............coouiiiiiiiiie et e e e s bee e e sar e e e e eaeeeeeas 2
Mach. Screw 10-32 x 5/8 Phil. Truss Hd...........oooiiiiiiiiiee e 2

Panel - Outer DOOr (W/WINAOW).........coeiiiieeieiiee et et e e et e st e e et eesneee e s e e e snsaeeeaaeaaeaeens 1
Panel - Outer DOor (W/O WINAOW).........ceiiiiiieiiieeiiee e eeee st e et e e s e e e snee e s eeesnaeeeaaeaaeaeens 1
Lever - Door Switch

Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......ccoooiiiiiiiiiiiieeiiiieeeees 1
Frame Assy. - Chain DOOr (RH)......ooiiii et a e e e e e 1
Frame AsSY. - DOOT (LH)...coouiiiiiie ettt 1
Door AsSsY. (LH) (W/WINAOW).......uiiiiiiiiiiee e ettt et e e e e e s et e e e e e e e e e eeannnnaeeaaes 1
Door Assy. (LH) (W/O WINAOW)........ooiiiiiiieiiie ettt ettt st et a e e 1
Door AssY. (RH) (W/WINAOW).......oiieiiiiiiiiieee et ee ettt e e e e e sttt e e e e e e st eeee e s s snsnnnnnaeeaeas 1
Door Assy. (RH) (W/O WINAOW)......cuuiiiiiiiiiiie ettt sttt e e e 1

Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T..

Bearing - DOOr Shafl....... ..ottt e e e e e e e e eas 1
ST=T 1R B oTo] g = o To PSP PTPTTOPPUPPPPIRE 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., TYpe AB........ccceeiiiiieiiieeeciee et 3

3 (o] ol B Lo o ST SRS P SRR U PP UOUUOUPPPPPPRt 1
Screw 1/4-20 X T HEX H.....ooiiiiiiie et 6
SUPPOIt = LOWET DOOF.......cciiitiiieeitiete ettt e et e e ettt e e e ettt e e e ee e e e este e e e staaeeessseeeesnsseessnsseasessssssnnnnnnes 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB........ccceiiiiieiiiieeciee e 8

-31- F-34611 Rev. G (July 2024)



DECS5 & HEC5 ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

FORM 34611 Rev. G JULY 2024 PRINTED IN U.S.A.



